STORIS®

Twin City Testing Corporation

TB 603

PROJECT #: A0160 04-61095
TEST SEQUENCE #: 2
TEST REQUESTOR: harme: Tirmn Shelby
address: 24350 State Road 23 South

South Bend, IM 46614

TEST COMFIGURATION:

C-TestRoom-12'%x10'%8'

FRODUCT MANUFACTURER or SUPPLIER:

Derty Industries

FEODUCT ID MARKS & DESCRIFTION:

Finnacle #2 7 1R 603680

MATTRESS:  width x length x thickness (in): 3500 x 8000 x 5.00
FOUNDATION:  width x length x thickness (in): PRl T
COMDITIOMMG ROOM.  temp (°F) FR.H. (3% 720730
BURM ROOM:  temp (°F § R H. (% S
TOTAL IMITIAL MASS (kg 7.98
TEST DATE: 06-23-2004
COMMEMTS:
Test Results Data Criteria Pass/Fail
FPeak rate of heat releaze (kKWW): 268 200 kwy FPass
Time @ peak release (mm:ss); oo 28 - -
Tatal heat released @ 10 min (b} 34 25.0 mJ FPass

NOTE: at approximately 16:30 all signs of visible combustion had ceased, the test was monitored for the full 30 minute
duration with no further incident.

Information and statements in this report are derived from material, information and/or specifications furnished by the client and exclude any expressed or implied warranties as to the fitness of the
material tested or analyzed for any particular purpose or use. This report is the confidential property of our client and may not be used for advertising purposes. This report shall not be reproduced except

in full, without written approval of this laboratory. The recording of false, fictitious or fraudulent statements or entries on this document may be punished as a felony under Federal Statutes including
Federal Law Title 18, Chapter 47.
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